Review Article

Ir J neurol 2013; 12(4): 157-165

Pharmacokinetic and pharmacodynamic properties of the new AEDs: A review article

Received: 22 May 2013 Accepted: 13 Jun 2013

Majid Ghaffarpour¹, Hossein Pakdaman², Mohammad Hossein Harirchian³, Hossein-Ali Ghelichnia Omrani⁴, Mojdeh Ghabaee⁵, Babak Zamani⁶, Parviz Bahrami⁷, Bahaadin Siroos⁸

¹ Professor, Department of Neurology, Imam Khomeini Hospital, Iranian Center of Neurological Research, Tehran University of Medical Sciences, Tehran, Iran

² Professor, Department of Neurology, Shahid Beheshti University of Medical Sciences, Tehran, Iran

³ Professor, Department of Neurology, Imam Khomeini Hospital, Iranian Center of Neurological Research, Tehran University of Medical Sciences, Tehran, Iran

⁴ Assistant Professor, Department of Neurology, Imam Khomeini Hospital, Iranian Center of Neurological Research, Tehran University of Medical Sciences, Tehran, Iran

⁵ Associate Professor, Department of Neurology, Imam Khomeini Hospital, Iranian Center of Neurological Research, Tehran University of Medical Sciences, Tehran, Iran

⁶ Assistant Professor, Rasool-e Akram Hospital, Iran University of Medical Sciences, Tehran, Iran

⁷ Associate Professor, Department of Neurology, Lorestan University of Medical Sciences, Lorestan, Iran

⁸ Resident, Department of Neurology, Imam Khomeini Hospital, Iranian Center of Neurological Research, Tehran University of Medical Sciences, Tehran, Iran

Keywords:

Epilepsy, Seizure, Pharmacokinetics, New Generation, Antiepileptic Drugs

Abstract

The new-AEDs, whose developments were motivated following the discovery of the valproate and its marketing in the U.S in 1978, have presented more therapeutic options. There are approximately twenty four FDA-approved antiepileptic drugs for use in patients with epilepsy, five of which were identified and have come on to the market between 2009 and 2012. The new-AEDs are of interest, not due to their efficacy, but rather owing to better tolerance, favorable pharmacokinetic profile, fewer interactions, and in some instances, lesser protein binding. No standard AED or those in developing have all properties of an ideal antiepileptic drug, thus to achieve desirable outcome, physicians should be aware of pharmacokinetics (PKs) and pharmacodynamics (PDs) of drugs. This review describes briefly the major features of the new AEDs.

Introduction

The interaction between drugs and their specific target molecules produces beneficial and adverse effects (AEs) of any treatment. The events occurring between administration of a drug and production of its effects can be divided into two components, the PKs and the PDs. The processes that determine drug delivery (absorption, bioavailability, distribution) to and removal (metabolism and elimination) from molecular targets are termed PKs. The processes that determine variability in drug actions despite equal delivery to target molecules (effector sites) or the relationship between concentration and effects are named PDs. The new-AEDs are not necessarily more effective than the traditional drugs, but have special PKs and PDs advantages that create additional and sometimes better options for treatment. These drugs have lower protein binding with the exception of fosphenytion, tiagabine, and ezogabine (Table 1), which are better tolerated, have fewer interactions, and usually fewer adverse effects.

Corresponding Author: Majid Ghaffarpour Email: ghafarpour@tums.ac.ir

Old AEDs		New-AEDs			
		1993-2005 2009-2011			
	PB%		PB%		PB%
Phenobarbital	45	Felbamate	25	Vigabatrin	< 5
Phenytoin	90	Gabapentin	< 5	Clobazam	85
Clonazepam	85	Lamotrigine	55	Rufinamide	34-26
Diazepam	99	Levetiracetam	< 10	Lacosamide	< 15
Lorazepam	90	Tiagabine	96	Ezogabine	80
Ethosuximide	< 5	Pregabalin	< 5	Oxcarbazepine	40-60
Primidone	< 20	Topiramate	15	Eslicarbazepine acetate	30
Carbamazepine	75	Zonisamide	55	10-hydroxy-carbazepine	40
Valproate	70-93	Fosphenytoin	90-99		

 Table 1. Grouping of the AEDs

Abbreviations: AAN: American Academy of Neurology, AEDs: Antiepileptic Drugs, AEs: Adverse Effects, EPs: Action Potenitals, ESM: Ethosuximide, GI: Gastrointestinal, LGS: Lennox-Gastaut syndrome, PGTCS: Primary Generalized Tonic Clinic Seizures, SE: Status Epilepticus, SGTCS: Secondary Generalized Tonic Clinic Seizures.

In addition, of the new AEDs only felbamate, oxcarbazepine, and topiramate are known to reduce the effectiveness of hormonal contraception.

Renal function has an indirect effect on the concentration of the commonly used traditional AEDs, whereas some newer drugs such as LEV, VGB, GBP, and PGB are eliminated by kidneys, requiring dosage adjustment in patients with renal failure.

Development of several drugs and three new trends (use of pharmacogenetics to predict serious side effects; e.g., strong association of Steven-Johnson syndrome with HLA-B 1502 in Southeast Asians and HLA-A 3101 in Europeans, generic substitution to brand of AEDs, and the FDA warning of the suicide risk of the entire class of AEDs) have helped physicians gain much knowledge about treatment and makes choosing the optional agent for individual patients a challenge. Although, FDA has supported bioequivalence of approved brand-name and generic AEDs and suggested that generic drugs may be safely interchanged with brand-name AEDs, neurologists and epilepsy advocacy groups have noted

Table 2.	Introduction	of old	and	new	AEDs

breakthrough seizures following switching brandname drugs to generic AEDs. This issue is a matter of debate and the final answer is yet to be determined.

Most AEDs exert their effects via mechanisms that either diminish neuronal excitability or enhance neuronal inhibition by blocking Na+ channels or T-type Ca++ channels and enhancing GABA effects. At least two new antiepileptic drugs have novel mechanisms of action that differ from others; levetiracetam that binds to synaptic vesicle glycoprotein 2A (SV2A) and ezogabine, a unique drug that reduces neuronal excitability by enhancing K+ currents on the presynaptic membrane in the excitatory synapses. Physicians should use new AEDs correctly and professionally. The UK National Institute for Clinical Excellence (NICE) recommended that new AEDs be considered within their licensed indications (Box 1).

• Established drugs (typically CBZ or VPA) have failed			
• An older drug could interact with other			
medications (including OCPs)			
• The most appropriate older drugs are			
contraindicated			
• The older drugs are already known to be			
poorly tolerated			
• The patient is a women of childbearing			
potential (although the safety of new			
ADEs in pregnancy remain unclear)			

Box 1. Licensed indications for use of New AEDs

Table 2. Introduction of our and new AEDS				
The older generation		New AEDs		
Name	Time of USA approval	Name	Time of USA approval	
Bromides	1857*	FBM, GBP	1993	
PHB	1920s-1940 [*]	LTG	1994	
PHT	1953 (FDA approved) -1938 [*]	TGB, TPM	1997	
ESM	1960	LÉV	1999	
CBZ	1974	OXC, ZNS	2000	
		PGB	2005	
		LCM	2009	
VDA	1079	VGB ^{**}	2009	
VFA	1978	RFN	2010	
		CBM	2011	
		EZG	2013	

*: Indicates time of development **: First was approved in Europe in 1989

CBM: clobazam, CBZ: carbamazepine, ESM: ethosuximide, EZG: ezogabine, FBM: felbamate, LCM: Lacosamide, LEV: levetiracetam, OXC: oxcarbazepine, PGB: pregabaline, PHB: phenobarbital, PHT: phenytoin, RFN: Rufinamide, TGB: tiagabine, TPM: topiramate, VGB: vigabatrin, VPA: valproic acid, ZNC: zonisamide

1- Felbamate (Felbatol)

FBM (2-phenyl-1,3-propanediol dicarbamate) is a potent blocker of NMDA receptors and voltage-gated Ca-channels. It also modulates Na-channel conductance. It is 25% bound to plasma protein and is metabolized in liver. Its elimination half-life is 15-30 hours, but decreases to 14 hours when combined with enzyme inducers.

Felbamate is effective in partial and generalized seizures and reduces atonic seizures and improves the life of children with LGS. In July 1993 the FDA granted approval of felbamate for both monotherapy and add-on drug. However, a warning was added in 1994, because of reports of aplastic anemia and hepatitis. As a result, this drug should be reserved for those patients resistant to other effective treatments. Its dose in adults is 1800 to 4800 mg/day. In children doses of 15-45 mg/kg have been used. This drug increases PHT and VPA levels, but decreases the level of carbamazepine. It is prepared by 400 and 600 mg tablets and 600 mg/5 ml suspension.

2-Gabapentin (GBP: Neurontin)

Gabapentin is structurally similar to GABA and was approved for the treatment of partial and SGTCSs, though it is thought to have relatively low anticonvulsant potency.¹

GBP, though designed as a simple analogue of GABA (GABA_A inhibitor), owes its antiepileptic effect mainly to an action on P/Q type Ca-channels, that reduces Ca⁺⁺ entry into the nerve terminals and thereby reducing release of neurotransmitters and modulators. This channel has low activation threshold and becomes inactivated slowly.

It binds the alpha-2 delta subunit of Ca-channels in the cerebral cortex, hippocampus, and spinal cord, reducing influx of Ca⁺⁺ at nerve terminals, in turn decreasing excitatory neurotransmitters' discharge such as glutamate, substance-p, and noradrenaline, but does not block Ca-channels.²⁻³

Its absorption depends on a saturable active L-aminoacid transporter, thus unlike other new AEDs, it has poor availability (< 60%), even lower (10 to 35%) at doses higher than 1200 mg.

Gabapentin neither binds to plasma protein nor is metabolized in liver. It is excreted unchanged in urine, with elimination half-life of 5-9 hours. In addition, it does not induce hepatic enzymes. It has a lack of drug interaction, lack of protein binding, and is eliminated only by kidneys. Therefore, gabapentin is a useful drug in patients with hepatic and renal disease, but requires dosage adjustment according to creatinine clearance.²⁻⁵ Furthermore, its good tolerability may be a particularly important advantage in older people with epilepsy. Gabapentin, like levetiracetam, ethosuximide, topiramate, vigabatrin, felbamate, and to some extent lamotrigine or phenobarbital, is removed during standard 4-hour hemodialysis by 50%, requiring supplement dose after hemodialysis.

It is contraindicated in patients with known hypersensitivity, pancreatitis, and galactosemia. Gabapentin capsules contain lactose, thus blood glucose should be monitored more frequently in patients with diabetes mellitus. This drug does not affect metabolism of other drugs, and is therefore an ideal drug as add-on-therapy.

Although it is generally well tolerated, side effects such as somnolence, ataxia, and dizziness are common. Fatigue, impotence, nausea, and slurred speech, which are usually mild, were also reported. Few children may exhibit behavioral changes, including hyperactivity and agitation. No significant idiosyncratic reaction or systemic AEs have been detected.⁶,

3-Lamotrigine (LTG: Lamictal)

Lamotrigine is a broad spectrum AED that was first discovered when phenytoin derivatives with lesser anti-folate properties were searched. It is similar in structure to drugs that inhibit dihydrofolate reductase (DHFR).

It is approved for adjunctive treatment and for cross-over to monotherapy for partial-onset and secondarily generalized tonic-clonic seizures, for LGS, and as add-on-therapy for primary generalized tonic clonic seizures in patients ≥ 2 years of ages. It is effective as a first line and adjunctive drug for generalized and focal seizures and may be an alternative to valproate in young women, because it does not provoke weight gain and ovarian problems. Its efficacy against PGTCSs parallels with carbamazepine.⁷ It may worsen myoclonic seizures in some patients with JME and LGS.

Studies showed that it is similarly effective in the treatment of focal epilepsy as CBZ or PHT, is better tolerated, has a favorable side effect profile when compared with VLP, has none or fewer adverse effects on sex hormones in women, and is likely to have a lower teratogenicity and lesser cognitive dysfunction.^{8,9}

Like PHT or CBZ, lamotrigine exerts most of its antiepileptic activity by blocking voltage-dependent Na-channels. It also reduces Ca⁺⁺ currents and may have additional unknown effects, which may explain its broad spectrum of efficacy.

It is 55% protein-bound and has an elimination half-life of 24-40 hours (70 hours when combined with VPA). Lamotrigine is metabolized in the liver and excreted by kidneys, but neither induces nor inhibits hepatic enzymes. Therefore, has no effect on the

The pharmacological aspects of the new AEDs

serum levels of other AEDs and no dosing change is needed when is used concomitantly with OCPs or Warfarin. However, enzyme inducers may decrease lamotrigine half-life to 14 hours, requiring dose adjustment. At higher doses it may cause autoinduction. OCPs decrease LTG half-life, but as combined oral contraceptive monthly packs have seven days with no hormonal placebo pills, LTG level may raise by as much as 40%, leading to monthly fluctuations and causing side effects.

Lamotrigine is well tolerated if initiated slowly, but produces sleepiness and dizziness otherwise and during treatment with higher doses. Up to 5% of patients develop a rash, which is often associated with a rapid titration. A severe rash, more common in children on VPA, may develop and result in the rare and potentially fatal Steven-Johnson syndrome in 1% of cases.¹⁰ Other AEs include ataxia, diplopia, headache, tremor, blood dyscrasia, GI upset, psychosis, somnolence, insomnia, and milder hyper sensitivity reactions.

The usual initial dosage in adults is 12.5-25 mg/day. Maintenance dose is 200-600 mg/day, usually divided into two dosages. Dosage titration must be monitored particularly when LTG is given in combination with VPA, because the latter inhibits the hepatic metabolism of LTG. In contrast, target dosages of 600-1000 mg/day may be required to achieve therapeutic levels of LTG, when it is used together with enzyme inducers. It is prepared by 25, 50, 100, and 200 mg tablets.

4-Tiagabine (TGB: Gabitril)

Tiagabine is a derivative of the GABA uptake inhibitor, nipecotic acid, which reversibly inhibits GABA transporter-1.^{11,12} In contrast to pregabalin and gabapentin, its protein binding is much higher (96%) and is not removed by hemodialysis. It is metabolized by the isoform 24 of the CYP 450 system in the liver, thus enzyme inducers markedly enhance its metabolism and increase its clearance.¹³ However, liver diseases reduce its removal from the body.

The elimination half-life of TGB is 7 to 9 hours. After multiple dosing, a steady plasma concentration is reached within 2 days. No clear relationship exists between TGB levels and clinical efficacy.

Tiagabine does not alter the efficacy of the oral contraceptives, warfarin, digoxin, or theophylline, but decreases valproate level by 10%. Cimetidine and VPA increase plasma level of TGB.

Tiagabine may induce convulsive and nonconvulsive status epilepticus. Therefore, it should be used with caution in cases with a history of SE. This drug is contraindicated in absence of epilepsy and in partial seizures with generalized spike wave on EEG, where it may worsen seizure control.¹² Its reported side effects include: tiredness, dizziness, confusion, nervousness, tremor, psychosis, flue-like symptoms, ataxia, word finding difficulty, and GI upset. It does not appear to have any effect on the visual filed, as vigabatrin did.

In adolescents of 12 to 18 years of age, it should be initiated at 4 mg once daily. The total daily dose may be increased by 4 mg at the beginning of the second week. Thereafter, the total daily dose may be increased 4 to 8 mg at weekly intervals until clinical response or maximum dose of 32 mg/day is achieved. In adults TGB should be initiated at 4 mg once daily. It may be increased by 4 to 8 mg at weekly intervals until the maximum dose of 50 mg per day. It is prepared as: 4, 12, 16, and 20 mg tablets.

5-Topiramate (TPR: Topamax)

Topiramate is a sulfamate-substituted monosaccharide with a broad spectrum activity that is currently approved for partial-onset seizures, SGTCS, LGS, and idiopathic generalized epilepsy in adults and children > 2 years of age.

It exerts its effect by: 1) blocking voltage-gated Nachannels, thus reducing duration of spontaneous bursts and the frequency of APs, 2) weak inhibition of carbonic anhydrase, 3) potentiation of GABA_A receptors, 4) inhibiting AMPA subtype glutamate receptor, and 5) reducing amplitude of high voltagegated Ca-currents.¹⁴

Topiramate is licensed for use as monotherapy in partial seizures of adults in UK and other countries. It is better tolerated during monotherapy than polytherapy. The latter is often limited by its negative cognitive effects.¹⁵

Its bioavailability is 100%, has a protein binding of 15% and elimination half-life of 18-23 hours. The hepatic CYP 450 system metabolizes only 15% of the drug and the remainder is excreted unchanged in urine. Therefore, dose should be adjusted in patients with renal failure.

Topiramate has no effect on other drugs, except for increasing phenytoin levels (in contrast to vigabatrin that reduces the level of phenytoin). However, it decreases estradiol levels and may inactivate low-dose contraceptives at doses greater than 200 mg/day.¹⁶ Enzyme inducers decreased its level by 50% in some studies.

Paresthesia in the extremities, weight loss, hypohydrosis (especially in children), naming difficulty, speech slowing, confusion, memory and concentration impairment, diarrhea, diplopia, dizziness, fatigue, ataxia, depression, and agitation are the most common AEs. Increased risk of renal calculi, hyperchloremic non-anion gap metabolic acidosis, myopia in closed-angle glaucoma, and, rarely, an acute glaucoma are also reported. Generalized tonic-

Ghaffarpour et al.

clonic seizure, acne, alopecia, and decreased level of hepatic enzymes have also been reported.

In adults, its initial starting dose is 25-50 mg/day that can be increased gradually. The maintenance dose of topiramate is 100-500 mg/day. It is prepared as 25, 100, and 200 mg tablets.

6- Levetiracetam (LEV: Keppra)

Levetiracetam was initially approved as add-ontherapy for partial and generalized seizures. It was approved by FDA as an adjunctive therapy in the treatment of partial onset seizures in adults and children with one month of age or older with epilepsy in 2012. It is also effective as add-on-therapy in patients with poorly controlled idiopathic generalized epilepsy with onset during adolescence, LGS, photosensitivity, and also as monotherapy.³²

Its mechanism of action is not clearly understood. It is believed to interfere with release of the neurotransmitters by binding to synaptic vesicle glycoprotein 2A (SV2). This protein is involved in synaptic vesicle docking and fusion. It has recently been reported that LEV has other mechanisms of action including reducing Ca-currents, reversing inhibition of GABA and glycine gated currents induced by negative allosteric modulators, and affecting K⁺ channels conductance.

LEV is absorbed rapidly and completely, thus it is not affected when taken with food. Its protein binding is < 10%. Peak plasma concentration occurs within 48 hours and bioavailability is nearly 100%. Its half-life is 6-8 hours (prolonged in elderly).

This drug neither undergoes hepatic metabolism, nor induces or inhibits CYP 450 system. Thus, it is devoid of interactions with other AEDs, OCPs, anticoagulants, or digoxin. Approximately 27% of LEV is metabolized via hydrolysis by a serine esterase enzyme in blood and other tissues and is excreted through the kidneys unchanged or as inactive metabolites.

The most common AEs include somnolence, asthenia, and dizziness. Upper respiratory infection, depression, vertigo, insomnia, amnesia, dyspepsia, diarrhea, anorexia, rash, and diplopia have also been reported. During long-term treatment there was a slightly higher incidence of psychiatric side effects.

Its starting oral dose is 500 mg twice daily, which can be increased up to 3000 mg/day. Intravenous administration was approved as adjunctive therapy for partial seizures as well as for status epilepticus (Table 3).

It has been assigned to pregnancy category C, and at present a sufficient amount of data is not available to recommend during pregnancy or lactation. It is prepared as 250, 500, and 1000 mg tablets.

Table 3. Preparations and administration of intravenousLEV

Dose	Preparations	Volume of diluents	Infusion time
500 mg	5 ml (5 ml vial)	100 ml	15 minutes
1000 mg	10 ml (two 5 ml vials)	100 ml	15 minutes
1500 mg	15 ml (three 5 ml vials)	100 ml	15 minutes

7-Oxcarbazepine (OXC)

Oxcarbazepine is a ketoanalogue of carbamazepine that exerts its antiepileptic activity through blockage of voltage-sensitive Na-channels. It also reduces presynaptic release of glutamate and has a different effect on the N-type Ca-channels.^{17,18} This drug was produced with the goal of avoiding CBZ's auto-induction and drug interactions. In general it has similar potency to CBZ, but a more favorable side effect profile (with exception of hyponatremia). OXC is nearly completely absorbed, its peak plasma levels are reached in four hours, has a half-life of 8-10 hours, and its protein binding is 40%.

It is broken down into the active metabolite (monohydroxy derivative: MHD) without generating epoxide (a metabolite responsible for many AEs of CBZ).

OXC is better tolerated than CBZ and PHT and similarly well tolerated as VLP. There is no clear difference between these drugs in term of effectiveness.¹⁹ However, OXC has weaker enzyme inducing effects than CBZ; therefore, it affects sex hormone metabolism less than CBZ. It has shown that testosterone levels, which are reduced in temporal lobe epilepsy, decrease further by CBZ. It is possible that such negative effects could be avoided in patients receiving OXC.^{20,21} Although, OXC has little enzymeinducer effect, it can significantly affect OCPs and render them ineffective in doses > 1200 mg.

OXC and CBZ were used successfully with additive benefit. Patients can be switched directly from CBZ to OXC (using a ratio of 2:3 in patients receiving CBZ up to 1500 mg/day and of 1:1 for higher doses). Some physicians advocate a more gradual switch in patients taking more than one AED or taking more than 800 mg/day of CBZ.^{22,23} Patients who are switched from CBZ to OXC may experience improvements terms of tolerability in and effectiveness. However, some retrospective studies have uncovered the exacerbation of seizures in juvenile generalized epilepsies in patients treated with OXC.24 It is contraindicated in patients with hypersensitivity, porphyria, and hepatic or renal dysfunction.

The most common reported AEs include headache, weight gain, somnolence, dizziness, rash, hyponatremia, GI upset, and alopecia. In patients

The pharmacological aspects of the new AEDs

allergic to CBZ, allergic cross-reaction with OXC will arise in 25% of cases. Hyponatremia is reported in 2.5% of adults, is uncommon in children < 17 years of age, and higher (7.4%) in elderly patients. It is generally mild and can be easily treated with fluid restriction. However, it may be problematic in older patients, multimorbid cases, or those with cardiac and renal diseases, in whom regular blood electrolyte estimations are indicated.^{25,26}

In general, OXC is better tolerated than CBZ and has less potential for drug interactions, but is not indicated in idiopathic generalized epilepsy syndromes (especially in absence seizures), which it may exacerbate.²⁷ It is prepared as 150, 300, and 600 mg tablets.

8-Zonisamide (ZNS)

In contrast to rufinamide, zonisamide is a broad spectrum AED with an efficacy similar to topiramate. It was approved by the FDA in 2000 for adjunctive treatment in patients older than 12 years of age with partial seizures.

Its primary indications include refractory partial epilepsy and generalized epilepsy of all types, LGS, West syndrome, and progressive myoclonic epilepsy. It is licensed in Japan and Asia in children and adults, but in the USA only for refractory partial seizures in patients \geq 12 years of age.

It is absorbed rapidly and completely, and its protein binding is similar to LTG (55%). Approximately, 70% is metabolized in the liver by CYP 450 system, but does not induce hepatic enzymes. Therefore, it has little effect on other AEDs. Zonisamide has a long half-life (60 hours), thus can be used once daily. Enzyme inducers decrease its half-life to 24 to 46 hours.

Six mechanisms of action have been reported for ZNS. $^{\ensuremath{\text{28-30}}}$

1) Acts primarily by blocking Na-channels, 2) inhibits carbonic anhydrase, 3) inactivates T-type Ca-channels (which makes it effective for myoclonus as found in juvenile myoclonic epilepsy), 4) mediates GABA inhibition, 5) facilitates dopaminergic and serotonergic transmissions, and 6) inhibits release of glutamate.

Adverse effects are generally similar to that of topiramate with the exception that it can also cause 5% weight gain, headache, tremor, and spontaneous abortion, and has a cross-reaction with sulfonamides, thus should not be used in patients with past history of allergy to sulfonamides. Renal calculi are observed in 1.5% of cases and its carbonic anhydrase-inhibiting effect may cause anhidrosis in children. Tinnitus, fluelike symptoms, and weight loss are also reported.

In adults, its usual daily dose is 200-600 mg. In children it is initiated with 2-4 mg/kg/day,

maintained on 4-8 (maximum 12) mg/kg/day. It is prepared as 100 mg capsules.

9-Pregabalin (PGB: Lyrica)

PGB is approved for add-on-therapy in partial-onset seizures of adults. It has also been effective against refractory epilepsy and status epilepticus.³¹⁻³⁴ Recent studies demonstrated its efficacy in generalized anxiety disorder with a consistent effect on psychic and somatic symptoms.³⁵ Furthermore, in doses ranging from 150 to 300 mg/day it reduces pain scores by more than 50% in patients with post herpetic neuralgia.³⁶ Similar to carbamazepine, phenytoin, or gabapentin, it has a beneficial effect on many central and peripheral neuropathic pains.³⁷

Like Gabapentin, it binds alpha-2 delta subunit of Ca⁺⁺ channels and has a short half-life (6 hours), but its bioavailability is higher than gabapentin (> 90% versus 60%). It is not metabolized, has no effect on liver enzymes, is excreted unchanged by the kidneys, and has no significant drug interaction. Adverse effects include dizziness, somnolence, ataxia, asthenia, fatigue, and diplopia, which are dose dependent and usually mild. Dose related weight gain has also been reported in 18% of cases. It is important to mention that, pregabalin is eliminated by kidneys. No significant serious toxicity was reported in patients significant renal dysfunction (Creatinine with clearance < 60), though dosage should be lowered. In adults, the initial and maintenance doses are 150 mg/day and 150-600 mg/day respectively, which are divided into two daily doses. It is prepared as 25, 50, 75, 100, 150, 200, and 300 mg tablets.

10-Rufinamide (RNM)

Rufinamide is a new-AED from triazole derivatives and is structurally unrelated to other marketed antiepileptic drugs. It was approved as an effective add-on-therapy in atonic seizures of LGS in 2010.³⁸ Before rufinamide, only felbamate, topiramate, and lamotrigine had a specific indication for this syndrome. Its mechanism of action is not fully understood. However, in vitro studies have suggested that rufinamide modulates sodium channels, especially by prolongation of time spent in the inactive state of the channels.

Common adverse effects are headache, dizziness, fatigue, and GI distress. More unique for this drug is cardiac conduction disturbances with QT interval shortening, which is mild, but may increase risk of ventricular dysrhythmia.^{39,40} For this reason it should be avoided in patients with familial short QT syndrome and used with caution in combination with drugs that shorten QT interval.

11-Lacosamide (LCM)

LCM was approved by the FDA in 2009 for partial seizures of adults. LCM and LEV are the only

Ghaffarpour et al.

antiepileptic drugs with both oral and intravenous formulations that expand options for patients who are unable to receive oral medication.⁴¹ In contrast to LEV, any potential role of IV-LCM for use in status epilepticus is yet to be determined.

It is believed that LCM stops seizure by enhancing or prolonging selectively the slow inactivation of Na+ channels. This mechanism of action is quite different from that of others such as phenytoin, carbamazepine, valproate, lamotrigine, felbamate, topiramate, or rufinamide, which act to block sodium channels in the fast inactivated state.

Studies showed that doses higher than 400 mg led to more AEs than the beneficial effects, thus 400 mg is the maximum safe dosage. During intravenous administration, the infusion rate is 300 mg within 30 to 60 minutes.

Its most common side effects are ataxia (6%) and dizziness (25%). Syncope was reported in a trial in patients with diabetic neuropathy. A small but dose-dependent PR-interval prolongation has also been observed.⁴² Thus, a screening EKG is appropriate in patients with myocardial disease, heart failure, or those who take drugs affecting PR-interval.

12-Vigabatrin (VGB: Sabril)

Of all the new drugs, vigabatrin is the only one which has shown superior potency to conventional drugs. However, this evidence is limited to the use in West syndrome, for which Sabril is now the first choice. This drug is a derivative of GABA that binds irreversibly to GABA-T (GABA-transaminase) and increases CNS GABA by inhibition of its metabolism.^{43,45} Therefore, its pharmacological activity is determined by the resynthesis of GABA, which takes 6 days after drug discontinuation.⁴⁶ It may also stimulate GABA release.

VGB was initially approved in Europe in 1989 and then by the FDA in 2009 only for infantile spasms and as add-on therapy for refractory partial seizures in adults when other treatments have failed. In other words, vigabatrin offers a new option for adults with disabling partial epilepsy who have not responded to available AEDs, and is an alternative to corticotropin in children with infantile spasms.

The reason for this limitation is that vigabatrin causes irreversible visual filed defects in 30% to 60% of patients, possibly by GABA mediated toxic effects on retina amacrine cells.⁴⁶⁻⁵⁰ This defect presents as bilateral concentric visual field constriction, ranging from mild to severe tunnel vision. Thus, a formal ophthalmologic assessment is required every 3 months, and treatment should be stopped if no clinical benefit is achieved after 3 months of therapy. The visual field defect can occur any time during the treatment, with estimated risk of developing of 8% per year.

It is absorbed rapidly and plasma peak concentrations are attained within 2 hours. Its protein binding (< 5%) and elimination half-life (5-9 hours) are similar to those of gabapentin and pregabalin. Approximately 75% of the drug is excreted by kidneys, requiring dose reduction in patients with renal insufficiency.

This drug and tiagabine have advantages of low toxicity and few known side effects. Drowsiness and fatigue are the most common adverse effects. Headache, vertigo, ataxia, agitation, irritability, weight gain, depression, confusion, and to a lesser extent tremor, psychosis, memory loss, and diplopia have also been reported.⁵¹ Repeated high doses caused alopecia in animals.⁵² Peripheral neuropathy and edema are other adverse affects. VGB interacts only with phenytoin and reduces its levels 16% to 33%.

The seizure-inducing or seizure increasing property of VGB, which may present during therapy, has been attributed to the increase of a cerebral amount of GABA that may exhibit excitatory or inhibitory neuronal effects.

In adults, its initial daily dose is 1000 mg/day in one or two doses, which can be increased by 500 mg weekly up to the usual dose of 2000-3000 mg/day. The maximum daily dose is 4000 mg. In children it is started with 20-40 mg/kg and may be increased up to maximum dose of 40-100 mg/kg/day. It is prepared as 500 mg tablets.

13-Clobazam (CBM)

Clobazam is a benzodiazepine, a family that includes also lorazepam, diazepam, midazolam, and clonazepam. It was recently approved in the USA as adjunctive treatment for LGS in patients 2 years or older. Its licensed indications include add-on-therapy for epilepsy without any restrictions by seizure type. It is not licensed for monotherapy.

Clobazam is unique among other benzodiazepines, because of relatively low tendency to produce sedation and possibly lower incidence of loss of therapeutic effect over time. The latter features render clobazam appropriate for long-term maintenance therapy. It acts by potentiation of GABA-ergic neurotransmission via binding to the GABA_A receptor.

Its usual daily dose is 10-20 mg; higher doses can be used up to 0.5 mg/kg/day. In children aged between 3 and 12 years the usual daily dose is 5-10 mg.

The most common adverse effects are tiredness and sedation that tend to be dose related. Metal flavor and bradycardia are also reported. Patients should not receive other sedatives or alcohol, and discontinuation must be gradual. The most common AEs, leading to discontinuation of clobazam included lethargy, somnolence, ataxia, aggression, fatigue, and insomnia. It is contraindicated in patients with respiratory

The pharmacological aspects of the new AEDs

depression, severe renal failure, myasthenia gravis, narrow angle glaucoma, and untreated open angle glaucoma. It is prepared as 10 mg tablets.

14-Ezogabine (EZG)

Ezogabine that was approved for use as add-ontherapy for partial epilepsy in 2013 is a unique AED because of its mechanism of action. It appears to enhance potassium currents mediated by a particular family of Ion channels known as KCNQ, located on the presynaptic membrane of the excitatory synapses. Activation of these channels is thought to reduce neuronal excitability. It may also potentiate GABA_A receptors.^{53,54}

In patients with partial-onset seizures compared to placebo, ezogabine reduced seizure frequency with 600 mg/day (divided into three doses) by 27%. Doses of 900 and 1200 mg/day were used, but had showed less effect.

Its most concerning AEs are urinary retention (in 2%) neuropsychiatric symptoms, somnolence, and dizziness. Half of the patients with urinary retention required catheterization and after withdrawal of

ezogabine 1 of 14 cases needed ongoing, intermittent self-catheterization. Therefore, patients at high risk for urinary symptoms, particularly urinary obstruction should be carefully assessed. This is particularly true for patients with benign prostatic hypertrophy or those taking other drugs that can affect urination. Neuropsychiatric symptoms (confusion and hallucinations) were frequent, but resolved rapidly discontinuation of ezogabine.⁵⁵ following OT prolongation has also been detected in healthy volunteers taking 1200 mg/day ezogabine. This drug has a potential for abuse and dependence thus is classified by the FDA as a controlled substance. Caution should also be used in patients with preexisting cardiac conduction abnormalities or using medications known to increase QT intervals.

Ezogabin may increase digoxin levels and can induce its toxicity. Ethanol increases its levels, but CBZ and PHT decrease levels of ezogabine by 31 to 34%.

Conflict of Interests

The authors declare no conflict of interest in this study.

References

- Marson AG, Chadwick DW. New drug treatments for epilepsy. J Neurol Neurosurg Psychiatry 2001; 70(2): 143-7.
- Dichter MA, Brodie MJ. New antiepileptic drugs. N Engl J Med 1996; 334(24): 1583-90.
- Curry WJ, Kulling DL. Newer antiepileptic drugs: gabapentin, lamotrigine, felbamate, topiramate and fosphenytoin. Am Fam Physician 1998; 57(3): 513-20.
- Rosner H, Rubin L, Kestenbaum A. Gabapentin adjunctive therapy in neuropathic pain states. Clin J Pain 1996; 12(1): 56-8.
- Perucca E. The clinical pharmacokinetics of the new antiepileptic drugs. Epilepsia 1999; 40(Suppl 9): S7-13.
- Wilton LV, Shakir S. A postmarketing surveillance study of gabapentin as add-on therapy for 3,100 patients in England. Epilepsia 2002; 43(9): 983-92.
- Ghelichnia HA, Ghaffarpour M, Asadpour M. A comparative trial of lamotrigine and carbamazepine in patients with primary generalized seizures. Acta Medica Iranica 2004; 42(4): 259-62.
- Messenheimer J, Mullens EL, Giorgi L, Young F. Safety review of adult clinical trial experience with lamotrigine. Drug Saf 1998; 18(4): 281-96.
- Gilliam F, Vazquez B, Sackellares JC, Chang GY, Messenheimer J, Nyberg J, et al. An active-control trial of lamotrigine monotherapy for partial seizures. Neurology 1998; 51(4): 1018-25.
- Ghaffarpour M, Hejazie SS, Harirchian MH, Pourmahmoodian H. Phenytoin, Carbamazepine, Sodium valproate induced cutaneus reactions. Acta Medica Iranica 2005; 43(1): 37-42.
- 11. Sato H, Morimoto K, Yamamoto Y, Watanabe T, Suwaki H. Anticonvulsant

Effects of Tigabine, a New Antiepileptic Drug: The Profile of Action in the Rat Kindling Model of Epilepsy. Epilepsia 1996; 37(Supplement s3): 110-1.

- Schachter SC. Tiagabine. Epilepsia 1999; 40(Suppl 5): S17-S22.
- Giardina WJ. Anticonvulsant action of tiagabine, a new GABA-uptake inhibitor. Journal of Epilepsy 1994; 7(3): 161-6.
- 14. Shank RP, Gardocki JF, Streeter AJ, Maryanoff BE. An overview of the preclinical aspects of topiramate: pharmacology, pharmacokinetics, and mechanism of action. Epilepsia 2000; 41(Suppl 1): S3-S9.
- Aldenkamp AP, De Krom M, Reijs R. Newer antiepileptic drugs and cognitive issues. Epilepsia 2003; 44(Suppl 4): 21-9.
- 16. Mimrod D, Špecchio LM, Britzi M, Perucca E, Specchio N, La NA, et al. A comparative study of the effect of carbamazepine and valproic acid on the pharmacokinetics and metabolic profile of topiramate at steady state in patients with epilepsy. Epilepsia 2005; 46(7): 1046-54.
- Kwan P, Sills GJ, Brodie MJ. The mechanisms of action of commonly used antiepileptic drugs. Pharmacol Ther 2001; 90(1): 21-34.
- Clemens B, Menes A, Nagy Z. Objective assessment of neurotoxicity while shifting from carbamazepine to oxcarbazepine. Acta Neurol Scand 2004; 109(5): 324-9.
- Kwan P, Brodie MJ. Clinical trials of antiepileptic medications in newly diagnosed patients with epilepsy. Neurology 2003; 60(11 Suppl 4): S2-12.
- Bauer J, Blumenthal S, Reuber M, Stoffel-Wagner B. Epilepsy syndrome, focus location, and treatment choice affect testicular function in men with epilepsy.

Neurology 2004; 62(2): 243-6.

- Levine RL, Ko DY. New Add-on Therapy for Partial-onset Epilepsy. US Neurology 2008; 4(1): 48-52.
- Bang L, Goa K. Oxcarbazepine: a review of its use in children with epilepsy. Paediatr Drugs 2003; 5(8): 557-73.
- 23. Smith PE. Clinical recommendations for oxcarbazepine. Seizure 2001; 10(2): 87-91.
- Gelisse P, Genton P, Kuate C, Pesenti A, Baldy-Moulinier M, Crespel A. Worsening of seizures by oxcarbazepine in juvenile idiopathic generalized epilepsies. Epilepsia 2004; 45(10): 1282-6.
- Sachdeo RC, Wasserstein A, Mesenbrink PJ, D'Souza J. Effects of oxcarbazepine on sodium concentration and water handling. Ann Neurol 2002; 51(5): 613-20.
- Kutluay E, McCague K, D'Souza J, Beydoun A. Safety and tolerability of oxcarbazepine in elderly patients with epilepsy. Epilepsy Behav 2003; 4(2): 175-80.
 Schmidt D, Sachdeo R. Oxcarbazepine for
- Schmidt D, Sachdeo R. Oxcarbazepine for Treatment of Partial Epilepsy: A Review and Recommendations for Clinical Use. Epilepsy Behav 2000; 1(6): 396-405.
- Warlow C. The Lancet Handbook of Treatment in Neurology. Jena, Germany: Elsevier, Urban & Fischer Verlag; 2006.
- Jain KK. An assessment of zonisamide as an anti-epileptic drug. Expert Opin Pharmacother 2000; 1(6): 1245-60.
- Leppik IE. Zonisamide: chemistry, mechanism of action, and pharmacokinetics. Seizure 2004; 13(Suppl 1): S5-S9.
- Carreno M, Maestro I, Molins A, Donaire A, Falip M, Becerra JL, et al. Pregabalin as add-on therapy for refractory partial seizures in every day clinical practice. Seizure 2007; 16(8): 709-12.
- 32. Ben-Menachem E. Pregabalin

pharmacology and its relevance to clinical practice. Epilepsia 2004; 45(Suppl 6): 13-8.

- 33. Brodie MJ, Wilson EA, Wesche DL, Alvey CW, Randinitis EJ, Posvar EL, et al. Pregabalin drug interaction studies: lack of effect on the pharmacokinetics of carbamazepine, phenytoin, lamotrigine, and valproate in patients with partial epilepsy. Epilepsia 2005; 46(9): 1407-13.
- Novy J, Rossetti AO. Oral pregabalin as an add-on treatment for status epilepticus. Epilepsia 2010; 51(10): 2207-10.
- 35. Stein DJ. Pregabalin and venlafaxine improve symptoms of generalised anxiety disorder. Evid Based Ment Health 2007; 10(1): 23.
- Johnson RT, Griffin JW, McArthur JC. Current Therapy in Neurologic Disease. Amsterdam, The Netherlands: Elsevier Health Sciences; 2006.
- Ropper VH, Samuel MA. Adams and Victor's Principles of Neurological. Vol 1. 9th ed. New York, NY: 2009.
- Food and Drug Administration. Banzel [product label]. Baltimore, MD: Eisai Inc; 2011.
- Glauser T, Kluger G, Sachdeo R, Krauss G, Perdomo C, Arroyo S. Rufinamide for generalized seizures associated with Lennox-Gastaut syndrome. Neurology 2008; 70(21): 1950-8.
- 40. Food and Drug Administration. Vimpat [product label]. Brussels, Belgium: UCB

Inc; 2009.

- Halasz P, Kalviainen R, Mazurkiewicz-Beldzinska M, Rosenow F, Doty P, Hebert D, et al. Adjunctive lacosamide for partialonset seizures: Efficacy and safety results from a randomized controlled trial. Epilepsia 2009; 50(3): 443-53.
- Sirven JI, Noe K, Hoerth M, Drazkowski J. Antiepileptic drugs 2012: recent advances and trends. Mayo Clin Proc 2012; 87(9): 879-89.
- Food and Drug Administration. Sabril [product label]. Deerfield, MA: Lundbeck; 2009.
- Beydoun A, Kutluay E. Conversion to monotherapy: clinical trials in patients with refractory partial seizures. Neurology 2003; 60(11 Suppl 4): S13-S25.
- Pedley TA, Meldrum BS. Recent Advances in Epilepsy, Issue 6. London, UK: Churchill Livingstone; 1995.
- Willmore LJ, Abelson MB, Ben-Menachem E, Pellock JM, Shields WD. Vigabatrin: 2008 Update. Epilepsia 2009; 50(2): 163-73.
- 47. Dichter MA. Old and new mechanisms of antiepileptic drug actions. In: French JA, Dichter MA, Leppik IE, editors. New antiepileptic drug development: preclinical and clinical aspects. Vol 10. Amsterdam, The Netherlands: Elsevier; 1993. p. 9-17.
- Kalviainen R, Nousiainen I. Visual field defects with vigabatrin: epidemiology and therapeutic implications. CNS Drugs 2001;

15(3): 217-30.

- Maguire MJ, Hemming K, Wild JM, Hutton JL, Marson AG. Prevalence of visual field loss following exposure to vigabatrin therapy: a systematic review. Epilepsia 2010; 51(12): 2423-31.
- McDonagh J, Stephen LJ, Dolan FM, Parks S, Dutton GN, Kelly K, et al. Peripheral retinal dysfunction in patients taking vigabatrin. Neurology 2003; 61(12): 1690-4.
- Conway M, Cubbidge RP, Hosking SL. Visual field severity indices demonstrate dose-dependent visual loss from vigabatrin therapy. Epilepsia 2008; 49(1): 108-16.
- Medical Index: Middle East. Dubai, UAE: Middle East Publishing Company; 2009.
- 53. Gunthorpe MJ, Large CH, Sankar R. The mechanism of action of retigabine (ezogabine), a first-in-class K+ channel opener for the treatment of epilepsy. Epilepsia 2012; 53(3): 412-24.
- 54. Wuttke TV, Seebohm G, Bail S, Maljevic S, Lerche H. The new anticonvulsant retigabine favors voltage-dependent opening of the Kv7.2 (KCNQ2) channel by binding to its activation gate. Mol Pharmacol 2005; 67(4): 1009-17.
- Porter RJ, Partiot A, Sachdeo R, Nohria V, Alves WM. Randomized, multicenter, dose-ranging trial of retigabine for partialonset seizures. Neurology 2007; 68(15): 1197-204.